e # W K R 4@
TRANSMISSION HYDRAULIC SYSTEM

5301 HRhlE R 5t

57



18

16 17

11

21

20

14 15 19

12

10

13
BB eHHMIL X1.540)

FIG.301 TRANSMISSION HYDRAULIC SYSTEM

25 26 29 31 15

24

22
23

27 30 32

28

18

58



TR E R 4

TRANSMISSION HYDRAULIC SYSTEM
Fe 0= 4 i o HIE
No. Part No. Description Qty Remark

59




301-1

O© 0 N N W B~ W

27

28
29
30
31
32
33

34

Z1.50G3-12001
JB982-77

Z1.50G3-12002
Z1.50G3-12003
JH100-81
JH100-81
Z1L.50G3-12004
Z1L.50G3-12005
JB982-77
Z1L.50G3-12006
JB982-77
JH100-81
JH100-81
Z1L.50G3-12007
Z1.50G3-12008
Z1L.50G3-12009
GB5783-86
GB93-87
Z1L50G3-12010
ZL50G3-12015
ZL50G3-12011
GB5783-86
GB6170-86
Z1L50G3-12017
ZL50G3-12016A
Z1L50G3-12014

Z1L.50G3-12020
ZL50G3-12013A
GB3452.1-82
GB93-87
GB5783-86
Z1L50G3-12012

B i e 3k
A 24

B AR T R 5
BUAAR H vk
B K 191-2180
B K 191-2380
T A

JEh ARk

H A 30
DN IN

H A 22

B R 191-850
B EK 251-1508
ESUTEE DR

Bz Bk

KAUZEE

B2 M8x25
TR 8
Ik
VAR SR

B i
B2 M8x25

EBE M8
RKENHL R TRk
22 3%

R I R A 5 @13
WU 221 4 (20-24)
LIS SRS

7R AR I AR
O J¥ [l 32.5%3.55
g 10

B2 M10x25

R R T R 2 3 22
MM 22 R4 (31-35)

oil cooler inlet joint
lock washer 24

oil cooler inlet oil sted tube
oil cooler outlet joint
hose assembly 191-2180
hose assembly 191-2380
oil filer steel tube

oil filter joint

lock washer 30

coupling body

lock washer 22

hose assembly 191-850
hose assembly 251-1580
joint of gear box

joint assembly

big nut

bolt M8x25

lock washer 8

oil filler steel tube

oil pressure gauge joint
control valve oil pressure tube
bolt M8x25

nut M8

engine fly wheel case joint
pyramidal plug

low pressure oil resisto tub
D13

double steel wire hose
clamp (20-24)

spring jacket

gear box oil filler tube
"O"-ring 32.5%3.55

lock washer 10

bolt M10x25

low pressure oil resistant
tube ©22

double steel wire hose
clamp (31-35)

e e = N S T N S e ) W N TS N0 I O B N R U B e e e

e R S e T S

[ ZL50G2-12017
[A] ZL50G2-12018

[A] ZL50G2-12016]
3 90°2 3%
3 90° %3k

3 90° 3k
T
[F] ZL50G2-12021

[F] ZL50G2-12020

L=950

L=140

60



302
FIG.302

14

13 121110 9

9 10 1112

[SEETSY8'

GEAR PUMP ASSEMBLY

12 11 10

21

10 1112

~
O}
e
o _© ~
e ®eo
I —

61



HE AR B

GEAR PUMP ASSEMBLY
e as 5 # PR s
Index No. Part No. Description Qty
302-1 GB893.1-86 4 58 sprag 58 1
2 HG4-692-67 B 2R 2 3 skeleton type oil 2
SG38x58x%12 seal SG38x58x12

3 R ] nut 4
4 IR front cover 1
5 GB 1235-76 O 741 190x5.7 "O" ring 190%5.7 2
6 AR side plate 2
7 GB119-86 [ 4345 12%80 pin 12x80 4
8 AR pump body 1
9 i shaft seat 2
10 K needle roller bearing 2

11 GB1235-87 O TP 70x3.1 "O" ring 70x3.1
12 £ gasket 4
13 EBik ke drive gear 4
14 1EIE 7G1/8” thread plug 1
15 JERE rear cover 2
16 GB93-87 HupEl 12 washer 12 1
17 GB70-76 BEET M12x100 screw M12x100 4
18 B g 2 copper seal gasket 4
19 GB93-87 # washer 4
20 BRET screw 4
21 NSy driven gear 1
1

62




55303 [F] P IS i Ao ol
FIG.303 RETURN OIL FILTER ASSEMBLY

-;mn-‘-\(

i
D
Lstioty

Ne)
b~
<t
(ap)
N
—

/nn.
\”ﬁ»

63



(] 3 TS s A ik

RETURN OIL FILTER ASSEMBLY

e = % i HE
Index No. Part No. Description Qty
303-1 -5 top cover 1
2 ik 3! rubber spacer I 1
3 R rubber spacer I1 1
4 JEA R filter screen assembly 1
5 Feik housing 1
6 GB93-87 P 12 lock washer 12 2
7 GB5780-86 B2 4 M12x20 bolt M12x20 2

64



om R 4



STEERING SYSTEN

5 401 Fe ik &4t
FIG.401 STEEROMG HYDRAULIC SYSTEM

66



67



Fe ik R 4t
STEEROMG HYDRAULIC SYSTEM

Frs (G % R e
Index No. Part No. Description Qty

68




401-1

O 0 3 &N L B W N

—_
N = O

13

14

15
16
17
18

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34

CBGq2080/
CBq2100

GB6170-86
GB93-87
GB898-88
GB5783-86
GB3452.1-82
51H-20
YXL-F250F-N7
Z1.50G2-05006
GB70-85
GB3452.1-82
Z1.50G2-05018

ZL50G2-06041
(L=1242,ZL50F-III)
ZL50G3-05017
ZL50G2-05007
ZL50G2-05025
Z150G3-05026

GB3452.1-82
MIH-12
JH100-81
Z1.50G2-05022
Z1.50G2-05021
JH100-81
TLF1-E1000C
Z1.50G2-05016
GB5783-86
Z1.50G2-05020
Z1.50G2-05003
Z1.50G2-05010
JH100-81
Z1.50G2-05001
Z1.50G2-05002
HSGK100/55BE-EG

KRV HE 2R

L ES
BEREM12
SRR 12
B2 AM12%35
B2 FE M12x35

O 74 37.5%3.55
PreE=
A
ok
24T M10x90

O 7B 47.5%3.55
) SR AN

KR 22K 4ii(57-62)
) R B IR
KR IR E ©45%820

6 i3 it i ©32%2700
A M 81-530

7 1 s B e 1 S A

O 7 25%3.55
P&z

A R 19 11-1935
A R 19 11-1495
WA EE 19 T1-1515
A 19 1-3580
[ bt B TSR B 1) i
2B

EFE M12%25

B K19 T1-1130
2B

it AEFINEE SR
A R 19 11-660
VEL AEFIGESS
VELAENINEE SR

5 AT

tandem gear pump
steering gear pump

nut M12

lock washer 12

bolt .AM 12x35

bolt .AM 12x35
"O"-ring 37.5%3.55

split flange

priority valve

priority valve joint

bolt M10x90

"O"-ring 47.5%3.55

inlet steel tube of
steering pump

double sled wire hose
clamp(57-62)

hose, steering pump to
priority valve

low-pressure oil resistant tube
low-pressure oil resistant tube
hose assembly 81-530
feed back oil tube. flow
amplifier to priority valve
"O" ring 25%3.55

split flange

hose assembly 19 11-1935
hose assembly 19 11-1495
hose assembly 19 1I-1515
hose assembly 19 1-3580
flow amplifier

hollow bolt

bolt M12x25

hose assembly 19 11-1130
hollow bolt

rear joint of R/cylinder
hose assembly 19 I1-660
front joint of R/cylinder
rear joint of R/cylinder
steering cylinder

N = =

—
o

— —_ = N = = NN RN NN

N = = N = W N N e e e e e NN

o))
N}




s R gt
FIG.401 STEEROMG HYDRAULIC SYSTEM

s e e e e e e e

401 &

70

ity
e_9 I
m_m. £l “_
[ L
AR “
=t u
\loe -‘..
4 R
1
€z b Y




RS R 4t

STEEROMG HYDRAULIC SYSTEM

P 75 # PR s
Index No. Part No. Description Qty
401-35 ZL50G2-05019 | #E 8 19 11-845 hose assembly 19 11-845 | 1
36 ZL50G2-05027 | 3 &L 19 11-710 hose assembly 19 11-710 | 1
37 ZL50G2-05011 | & #% iR Ar ek front joint of L/cylinder 1
38 JB982-77 HERpE 12 lock washer 12 2
39 ZL.50G2-05004 JG 258 coupling on rear frame 1
40 ZL50G2-05005 | Jfsfim &k feed hack oil tube joint 2
41 ZL50G2-05012 | &5 ie hollow bolt 1
42 GB3452.1-82 O T8 23.6x3.55 "O" ring 23.6%3.55 8

71




JBOR e [ 25

=
==X

[l kA
FIG.402 CO-AXIS AMP ORBIT-ROLL VALVE

5402 &

vz € 2 gl

34

0C

9l Sl v

¢l

ot

72



[F il 7 FROK B 1)

CO-AXIS AMP ORBIT-ROLL VALVE

P 75 # PR s
Index No. Part No. Description Qty
402-1 GB93-87 P 8 washer 8 4
2 GS70-85 P 7S A IRET M8x22 screw M8x22 4
3 BZZ-01-00 R joint 1
4 BZZ-00-01 A A5 front cover 1
5 GB3452.1-82 O BU%5 %48 43.7x2.65  "O" ring 43.7x2.65 1
6 GB1235-76 O HU%H [ 26x2.4 "O" ring 26x2.4 1
7 BZZ-00-16 O HY% H} el "O" seal ring 1
8 BZZ-00-02A IR spacer 1
9 BZZ-00-03 MEEZN slide ring 1
10 BZZ-00-10A I A< valve body 1
11 BZZ-00-05 PR center pin 1
12 GB3452.1-82 O B ] 18] 80%2.65 "O"-ring 80x%2.65 1
13 BZZ76-00-27 ke F isolating plate 2
14 BZZ6-00-09 RS sleeve 1
15 BZZ6-00-08 ff e valve spool 1
16 BZZ6-00-04 A Spring plate 6
17 BZZ-00-11A b 55 Isolating cover 1
18 BZZ-00-23A O HY% 348 80x1.8 "O" ring 80x1.8 2
19 BZZ6-00-07 B A drive shaft 1
20 BZZ-00-12A ET stator 1
21 BZZ-00-14 PR AL A locating column 1
22 BZZ-00-13A Ja 5 rear cover 1
23 BZZ-00-19 ] 44 copper spacer 7
24 BZZ-00-22 AVavil ¥ bolt 6
25 BZZ-00-14(b) PR A spacer 1
26 BZZ-00-15A ¥y rotor 1
27 BZZ6-00-25 4 snap ring 1
28 BZZ6-00-30 S retainer 1
29 BZZ6-00-29 ST spring 1
30 6B308-64 HAER 7 steel ball 7 1
31 BZZ6-00-28 B[] R A check vale body 1

73




5403 & B [y L
FIG.403 STEERING CYLINDER ASSEMBLY

17

14 15 16

11 12 43

10

74



L eI

STEERING CYLINDER ASSEMBLY

75 " 5 % PR s
Index No. Part No. Description Qty
403-1 RN cylinder block 1
2 GB91-86 VARSE:S Spl pin 1
3 T FL MR B slot nut 1
4 RB132 XA S100%19.5%2.5  support ring 2
5 RB 132 FLHYL A E CKWI000  glyd ring 1
6 T Piston 1
7 GB/T3452.1 O 78 54.5x3.55 "O" ring 54.5%3.55 1
8 GB893.1-86 4k 75 snap ring 75 4
9 GB304.5-81 Kt & GESOES joint bearing GESOES 2
10 THFEAT piston rod 1
11 GB/T10708.3 Bi 22 8 FC55%65%6 dust ring FC55x65%6 1
12 GB/T3452.1 O 74 100%2.65 "0" ring 100x2.65 1
13 GB/T3452.1 O 78 92.5x3.55 "O" ring 92.5%3.55 1
14 GB/T10708.1 Y M % H "Y" ring 55%x70x12.5 1
15 RB132 55%x70%12.5 combined seal ring 1
S 20 A+ CKS0550  CKS0550

16 RB132 support ring 1
T FH SRR G55%29.5%2.5

17 (G55x%29.5%x2.5 cylinder cover 1

I

75




5 404 LS IR J B
FIG.404 PRIORITY VALVE ASSEMBLY

76



I 5 1 s il

PRIORITY VALVE ASSEMBLY

P 75 # PR s
Index No. Part No. Description Qty
404-1 YXL-F250L-07 | #3% thread plug 1
2 GB1235-76 O AU % 34| 32%3.1 "O" ring 32x3.1 1
3 YXL-F250L-06 | &S valve spool 1
4 YXL-F250E-01 | [&{4& valve body 1
5 YXL-F250L-05 | 75 Az retainer 1
6 YXL-F250L-04 | 5 spring 1
7 GB1235-76 O B &1 18] 35%3.1 "O" ring 35%3.1 1
8 YXL-F250L-02 | %24 ] /"] )52 safety valve seat 1
9 GB1235-76 O A% 34| 22%4.1 "O" ring 22x4.1 1
10 YXL-F250L-03 | %4 iR, safety valve assembly 1

77




T fF X HE W LK & 4@



WORKING DEVICE HYDRAULIC SYSTEM

501 TAEZEERIE RS
FIG.501 WORKING DEVICE HYDRAULIC SYSTEM

79



12+ 0Z - 61

80



WORKING DEVICE HYDRAULIC SYSTEM

TARRE WL RSt

F5
Index No.

(G =
Part No.

% R

Description

B
Q’ty

81




501-1

O 0 9 O L B~ W

11
12
13
14
15

16

17

18

19
20
21
22

23

24

25
26
27
28
29
30

GB&898-88
GB93-87

GB6170-86
GB3452.2-1992
GB5783-86
Z1.50G3-06046
71.50G3-06020

71.50G2-06026B

Z1.50G2-06025

5IH-24
71.50G2-06024
Z1.50G2-06027
GB5782-86
ZLS50F 1I1-06015

ZL50F II1-06017

ZL50F II1-06016

ZL50F III-06018

51H-2D
GB5783-86
GB93-87

ZLS50F 111-06019

ZL50F II1-06020

ZL50F 1II-D6021

GB1235-76
DF32.2C
GB5780-86
Z1.50G2-06047
GB5781-86
GB93-87

BEFE AM12x35
FPE AR 12

PR REM12

O T[E ©43.7x3.55
124 M12x30

TAFER Wk

R He T v 12 7 [L=740)
KU 22 R4 (57-62)
TAERI[EE 1(38.1-1294)

TAERIHEE H(31.8-1220)

%

MR E R
R=AEIER S

124 M10x55
TAEREHE 1 (31.8-
1050)

TAEIE B 1T (38.1-
660)

BHFHL I 1T (25.4-
890)

FiSHRLIEE 1(25.4-900)

=

24 M10x35
HPE R 10
AT R T 9 4 Sk

AR IR R 2k
AR /N R 2k

O 78 d©50%3.1
2 It 8k 1] 1)
124 M12x120
(=S

HRAE M8x25
FPEHARE 8

bolt AM12x35
lock washer 12

nut M12

"O" ring®43.7x3.55
bolt M12x30

suction adapter, working pump
oil resistant tube low pressure
double steel wire hose clamp
oil return tube I ,
working valve

tube II ,

working valve

oil inlet

flange

tube clip

tube clip

bolt M10x55

oil inlet tube 1 ,working
valve

oil return tube 11 ,
working valve

oil inlet tube II of tilting
cylinder

oil inlet tube I of tilting
cylinder

flange

bolt M10x35

lock washer 10

return port adapter of
working valve
mid-adapter to large
chamber of working vale
mid-adapter to small
chamber of working valve
"O" ring®50x3.1
distnbution valve

bolt M12x120

clip

bolt M8x25

lock washer 8

) WL \® B \S ]

25
101
135

AN 0 DN =

28

82




501 TEEBEWIE RSt
FIG.501 WORKING DEVICE HYDRAULIC SYSTEM

83



TARRE WL R4t
WORKING DEVICE HYDRAULIC SYSTEM

P T % 7 Hi
Index No. Part No. Description Q’ty
501-31 ZL50G2-06048 | ZEFHHL K sk () adapter, bottom end of | 1
lifting cylinder (L)
ZL50G2-06049 | 28THELKE2k(4)  adapter, bottom end of 1
lifting cylinder (R)
32 Z1.50G2-06041 ZETHEL R (25.4- ol tube to large chamber of | 2
1262) lifting cylinder
33 71.50G2-06042 ZEFHEL /NG (25.4- ol tube to small chamber 2
1330) of lifting cylinder
34 Z1L.50G2-06045 2ETHEL /L () adapter, head end of 1
lifting cylinder (L)
ZL50G2-06046 | Z5FHEL/ME#k(45)  adapter, head end of 1
lifting cylinder (R)
35 GB3452.2-1992 | O MYPE @32.5%3.55 "O" ring ®32.5%3.55 6
36 GB5782-86 B2 M10%65 bolt M10x65 24
37 Z150G2 ZE TR AR lifting cylinder asy 2
38 Z150G2 T 2T tilting cylinder asy 1
39 ZL50G2-06002 | HpRL/NEEE pipe to head end of 1
tilting cylinder
40 7Z1.50G2-06003 LRI (25.4-1208)  tube, tilting cylinder 2
41 Z1.50G2-06004 LA KSR pipe to bottom end of 1
tilting cylinder
42 GB5783-86 R M12x25 bolt M12x25 6
43 Z1.50G2-06005 FH=2Fuh & Hr e ek mid-adapter to tilting tube 2
44 Z1.50G2-06039 T BB [ B B set plate of oil board 1
45 GB5781-86 2R M10%20 bolt M10x20 2
46 GB1000-77 IEFE M14x1.5 thread plug M14x1.5 1
47 ZL50G2-06040 | i #4K oil board 1
49 ZL50G3-06021A | TAEZE i (25.4- outlet tube, working 1
800) pump
50 CBGj3125 W R (FHEILAEHE)  gear pump 1
51 Z1.50G3-05023 tube, priority valve to 1

L 5 1 20l 5 AR U
&

oil board

84




B 3y L
FIG.502 STEERING CYLINDER ASSEMBLY

502 &

85




2 1 T L

STEERING CYLINDER ASSEMBLY

P 75 # PR s
Index No. Part No. Description Qty
502-1 HLAK cylinder block 1
2 GBYI-86 FF 1485 10x120 split pin 10x120 1
3 GB6178-86 T A8 R] slot nut 1
4 RB132 FLH4LAE CKW200  combined seal ring 2
CKW200
5 RB132 FLII S AR support ring 1
$200%x19.5x2.5 $200%x19.5x2.5
6 H2E piston 1
7 GB/T3452.1 O 7U& 109%3.55 "O" ring 109x3.55 1
8 GB893.1-86 49k 120 snap ring 120 4
9 GB/T9163 K it & GESOES joint bearing GESOES 2
10 HZEAT piston rod 1
11 GB10708.3 ki 2k Pl dust ring 1
FC110x12.5x8.5 FC110%x12.5x8.5
12 GB10708.1 "Y" ring 1110x130x16 1
13 RB132 Y B4 110x130%16 combined seal ring 1
A A+ CKS-1100  CKS-1100
14 RB132 supporting ring 1
T FH SRR G110x44.5%2.5
15 G110x44.5x2.5 clip 1
16 GB5785-86 & bolt M18x1.5x65 12
17 GB93-87 2 FE M18x1.5%65 lock washer 18 12
18 FE 18 cylinder cover 1
19 GB/T3452.1 55 "O" ring 190x5.3 1
20 GB5781-86 O 7HU[E 190%5.3 bolt M10x45 2
21 GB93-87 IRAE M10x45 lock Washer 10 2
10

86




ZE T L

5503
FIG.503 LIFTING CYLINDER ASSEMBLY

87



ZE T L

LIFTING CYLINDER ASSEMBLY

P 75 # PR s
Index No. Part No. Description Qty

503-1 GB91-86 8 split pin 1
2 GB/T3452.1 O A% 4P 100x3.55  "O"-ring 100x3.55 1
3 H2E piston 1
4 RB132 XA S180%x14.8%2.5  support ring 2
5 RB132 LA AEE CKWI180  glyd ring 2
6 T FEL MR B slot nut 1
7 (RN cylinder block 1
8 GB893.1-86 4k 105 snap ring 105 2
9 GB304.5-81 K it & GET0ES joint bearing GE70ES 1
10 GBT3452.1 O R 18] 170x5.3 "O"-ring 170x5.3 1
11 il guide sleeve 1
12 GB93-87 e 18 washer 18 10
13 GB/T5785-886 | W&t M18x1.5%60 bolt M18x1.5x60 10
14 RB132 XA G100x44.5%2.5  support ring 1

G100x44.5x2.5
15 RB132 A A+ CKS1000  step seal CKS 1000 1
16 GB10708.1 Y B "Y"-ring 100x120x16 1
100x120x16
17 GB10708.3 Bli2R P8 FC100x1.5x8.5  dust ring 1
FC100x1.5%8.5

18 5 ZEAT piston rod 1
19 GB/T 24T M8x16 bolt M8x16 1
20 AR ear ring 1
21 GB93-87 HJE 8 washer 8 2

88




TARr BC I
FIG.504 WORKING DISTRIBUTION VALVE

5504 &

iy
or St vy gy

Yy op g
3
13
# | &€ & oe

®\l§b.ﬂ\.m. e ) U N ‘
o UV.0)5) iy Y W ez
{

S€  vE ep 20 1g

irgy,y

UK ...AIU_@..».::S:.

8 ¢
1z of 62 % ko9 WN

1 b
| : 01— §° El=

&omm:::tm: E L R\

~,

.l - ull«@- m . ,_ e ....

Ay,
<lﬁ¢.&1 T s ()80
YRGURIE
€ w oz
I 09600 OND
f\

|
L 95 ez,

89



TARS RO
WORKING DISTRIBUTION VALVE

Frs 5 £ g o
Index No. Part No. Description Q’ty

90




504-1

AN L A~ W

[c BN |

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

GB1235-76

GB1235-76
GB893.1-86

GB1235-76

GB1235-76

GB1235-76

GB93-87
GB5783-86

GB1235-76

5L A
O 74[E 28x3.1
48 60
JE$7
BN

B4 SG35%56x12

1 1
HHZE M14x1.5
O 78 16%2.4
IR g

O 7 22%2.4
IR g

O #Y[E 32x3.1
L[ 1]
i

ER ©11
G
5B R

N ER
S ] 8
IR M8x20
G
LRl
i

AR
5B s e

[ 7 5805
5B R

Uity

i)

i 22 34 e
IR

O 78 20%2.4
K 2 R 5
i

[#] 5
TZERE
Uapilic

Nz 148 28

retainer

"O"-ring 28%3.1
snap ring 60
clamp ring

sealing ring
skeleton type oil seal
SG35x56x%12
boom valve spool
thread pug M14x1.5
"O"-ring 16x2.4
thread plug
"O"-ring 22x2.4
thread plug
"O"-ring 32x3.1
check valve

spring

steel ball @11
spring

retainer
positioning sleeve
lock washer 8

bolt M8x20

spring

tilting valve spool
spring

spacer

clamping retainer
reset spring
retainer

end cover

valve block

wire snap ring 20
oil return valve spool
"O"-ring 20x2.4
plunger spool
spring

set pin

safety valve sleeve
oil injection ring
wire snap ring 28

e T T e T e e e S e e S e N e T e T \® T T S U N oo B o "« B =N S = U NG I U 'S T NG T NG T NS T N0 T e S e S NG T O I NG R SO S )

Nel
—_




TARr BC I
FIG.504 WORKING DISTRIBUTION VALVE

%504 &

Iy
Fer ooy

v 1y op m,m B e
S # , € Y€ ecze e
Clss g S
Sv V.05 ) i A a -
0 .'l.nwl-c
D
| 9
Y vl
. . - L'l“.@? Weitsss ..AIU_Q-.
Ry \ d Yo, nu:::#.:- Wﬂ' .
2!
1§ of 6t g NER Lowg L
eH
= M o AN =
OW\, LD e g LV, 0
. zz
b Aw 8 6 ¢
% 19 S 4
il oy T DTS
12 0z 6k g gy, < Hogs D—p S K
%z g oy 019 &
|

92



LA BC iR

WORKING DISTRIBUTION VALVE

Fr5 7 5 % PR K=
Index No. Part No. Description Qty
504-40 s valve spool 1

41 il sprang 1
42 RS adjusting shim 141
43 5 5 clamping cover of spring 1
44 A& 22 4F pressure-regulating screw 1
45 Er lock washer 2
46 PEEE M12x1.25 nut M12x1.25 1
47 B IR L) lock nut 1

93




TEEERIERSG (6% (SL5OW-2)
FIG.505 WORKING DEVICE HYDRAULIC SY STEM (PPC)(SL50W-2)

%505 K

94



THERERERS (%) (SL5S0W-2)
WORKING DEVICE HYDRAULIC SYSTEM (PPC)(SL50W-2)

[ T
Index No. Part No.

% iy

Description

&
Q’ty

95



20
21

22
23
24
25
26

27

28
29
30
31
32

33

34
35

GB898-88
GB93-87

GB6170-86
GB3452.2-1992
Z1.50G2-06016
71.5062-06009
Z1.50G2-06007
DJS2-UU/UX
GB6171-86
Z1.50G2-06015
Z1.50G2-06014

GB93-87
GB5781-86
Z1.50G2-06017
Z1.50G2-06019
Z1.50G2-06016
Z1.50G2-06023

Z1.50G2-06037
Z1.50G2-06026B

GB5781-86
Z1.50G2-06024
51H-24
GB5780-86
Z1.50G2-06029

Z1.50G2-06033

Z1.50G2-06028
51H-20

Z1.50G2-06005
Z1.50G2-06003
Z1.50G2-06004

Z1.50G2-06002

Z1.50G2
GB3452.2-1992

I2H: AM12X 35
HE R 12

BELE M12

O & ©37.5X3.55
7 S E (L=1560)
26 S (L=2800)
ek

T IR

B2 EE M12X 1.25
BT
TR

T
HE P 10

BZF M10 X 20

e T (L=850)
26 S (L=3020)
Je Sl (ZL50G-11)
IS He TR ¥ A (L=290)

o M ] E AR
TAF M= T (38.1-
1294)

W2 M12X 25

HE EE R I

%=

W24 MI10 X 55

TAE R E 1(31.8-850)

AR 1B R R A 1(25.4-
780)

AR I A ) 11(25.4-820)
R
=R v A Sk

{1 =HGLI ' (25.4-1208)
RN A=

BN

B 21V T R
O Mg ©32.5X3.55

bolt AM12x35
lock washer 12

nut M12
"O"-ring®37.5%3.55
pilot oil tube

pilot oil tube

adapter

PPC valve

nut M12X1.25

tilting control lever
lifting control lever
handle sleeve

lock washer 10

bolt M10X20

pilot oil tube

pilot oil tube

pilot oil tube

low pressure oil resistan
tube

set plate far pilot tube
oil return tube I of
working valve

bolt M12X25

tube clip |

flange

bolt M10 X 55

oil inlet rube I to
working valve
mid-pipe I to working
valve

mid-pipe II to working valve
flange

mid-adapter of tilting tube
tube to tilt cylinder
pipe to bottom end of
tilting cylinder

pipe to head end of
tilting cylinder

tilt cylinder asy
"O"-ring ©32.5X3.55

25
11
22

N = = N =

122

—_ —_ = W= N

— N W N

24

96



(SL50W-2)

TEEERIERA ()
FIG.505 WORKING DEVICE HYDRAULIC SYSTEM (PPC)(SL50W-2)

505 &

T Y,

29 19

8¢

97



THERERERS (%) (SL5S0W-2)
WORKING DEVICE HYDRAULIC SYSTEM (PPC)(SL50W-2)

Frs 5 £ g o
Index No. Part No. Description Q’ty

98




505-36
37

38

39

40

41
42

43

44
45
46
47
48
49

50

51

52
53

54
55

56
57
58
59
60

61

62

GB5783-86
71.50G2-06049

Z1.50G2-06041

Z1.50G2-06042

Z1.50G2-06046

Z1.50G2
Z1.50G2-06048

Z1.50G2-06045

D32.2
GB5781-86
GB93-87
Z1.50G2-06047
GB3452.2-1992
71.50G2-06032

Z1.50G2-06035

71.50G2-06034

GB5783-86
71.50G2-06030

71.50G2-06027
Z1.50G2-06025

71.50G2-06040
71.50G2-06039
JB1000-77
JH100-81
71.50G2-06020

Z1.50G2-06018

CBGq2080/Gb1010

B2 M10%65
ZEFHRL RIS Bk ()

ZEFHEL R (25.4-
1242)
ZETHEL /N A (25.4-
1330)
ZETHEL /I HE S ()

HETHIEL SR
HTHEL KM # Sk ()

TR ()

TR HEAR 22 1% 1
24 M8x25
LA 8

=B

O T8 ©43.7x3.55
A W [ g 4 Sk

AR IR /N R sk
AR R 2k

EFE M12%30

A 1 [l
11(38.1-535)

T ] E R

TAE R E 1T (31.8-
1220)

TH AR

T PR ] 5 AR

HZLZE M14x1.5

e 3 (L=900)
TAFZRE & (25.4-
1180)
IR 0 11 (L=1360)

U A 56 23 (12 Jie)

bolt M10x65
adapter to bottom end of

lifting cylinder (R)

oil tube to large chamber
of lifting cylinder

oil tube to small chamber
of lifting cylinder

pipe to head end of
lifting cylinder(R)
lifting cylinder asy
adapter to bottom end of
lifting cylinder (L)
pipe to head end of
lifting cylinder (L)
distribution valve

bolt M8x25

lock washer 8

tube clip

"O" ring®43.7x3.55
oil return pipe of
working valve
mid-adapter to small
chamber of working vale
mid-adapter to large
chamber of working valve
bolt M M12x30

oil return pipe II of
working valve

tube clip

oil inlet tube II to
working valve

oil board

set plate of oil board
thread plug M14 X 1.5
pilot tube

oil outlet tube,working
pump

low pressure oil resistant
tube

tandem gear pump

24

—_— = e e

99




(SL50W-2)

TEEERIERA ()
FIG.505 WORKING DEVICE HYDRAULIC SYSTEM (PPC)(SL50W-2)

505

100



TARRERE RS (BT
WORKING DEVICE HYDRAULIC SYSTEM (PPC)(SL50W-2)

(SL50W-2)

P 75 # PR s
Index No. Part No. Description Qty
505-63 GB5783-86 HEFE M10%30 bolt M10x30 24
64 CBG3100 WS I 22 (ZL50G-1T) gear pump 1
65 ZL50G2-06044 | TAEZRW i E-kL suction adapter, working | 1
pump
66 GB3452.2-1992 | O #[g ©38.7x3.55 "O"-ring @ 38.7x3.55 2
67 ZL50G2-06013 | #:k connector 1
68 DIF-L10H1 L I8 R ) check valve 1
69 Z1.50G2-06012 3l Bk, connector asy 1
70 ZL50G2-06010 | "U"ZUhZe "U" bolt 1
71 NXQI1-L0.63/10-H | T\ & e ae accumulator 1
72 Z1.50G2-06006 =R cover board 1
73 ZL50G2-06008 | 7% up board 1
74 Z15062-06001 | CTF4EARFT level automatically 1
direct staff
75 ZL50G2-05023 | ARsG i EI Mgt &9 tube priority valve to oil | 1

peren

board

101




R (SL50W-2)

J

%]

f

Je T

506 &

FIG.506 PILOT CONTROL VALVE ASSEMBLY (SL50W-2)

m\ ® ,a.m..\«:\ y

11
12

A e ) =) GO

13

L EO =)

.wm—i AR
v 4 ~ N D

s 8 3
4
DY) a - ) e W . o
QHOEe ¢iu-v. 0 oO 0,. R Viamen o 0-...]:; an-0) DPVLF \
KX { 5 S avivs ez}
.
& ©
5}
- o o ~
- < ™ 3 (A

102



e 3 16 S5 A (SL50W-2)
PILOT CONTROL VALVE ASSEMBLY (SL50W-2)

Frs 5 £ g o
Index No. Part No. Description Q’ty

103




PRI 2
22 Ji
JER

W R
JEAH4H

] 5 WA
[i] 5 AR
2R S
WS
FEAT:
5B R

[ 7 5805
i) Jo2 1
TR T
Ealic
Ealic
ZETH K I
e
THE R
5B R
B
Ealic
Ealic
ik
JEAFT
i
B
S BE T
B
“fusg
A
WS
G
TR 11
i) Jo2 11
i

W R

T LK I
i
1A T

rubber cover
thread retainer

pivot plate

nut

clamp pin group

bolt

set plate

coil assembly

spring guide

plunger

retainer

centering spring
valve seat |

metering valve stem [
seal ring

seal ring

valve block, lifting portion
bolt

metering spring
retainer

spacer

seal ring

seal ring

flange

push rod I

spring

spacer

guide retainer |
spacer

isolator

thread plug

spring guide

spring

metering valve stem 11
valve seat 11

spring

nut

valve block. tilting portion
spring

guide retainer II

NN = W NN = = = = 00 0NN NN BB RO W = = & Wbk B B $B B = 8S& D DN Do

104




% 507 TAESEC (Se3) (SL50W-2)
FIG.507 WORKING DISTRIBUTION VALVE (PPC) (SL50W-2)

105



TAESMECIR (S5 (SL50W-2)

WORKING DISTRIBUTION VALV

E (PPC) (SL50W-2)

¥ = % i e
Index No. Part No. Description Qty
507-1 D1-32-17 5 cover 3
2 GB1235-76 O #IE 50%3.5 "O" ring 50x3.5 6
3 D1-32-19 HAEE 1.6x20%64 spring 1.6x20x64 4
4 D1-32-18 HETE R cone valve 3
5 D1-32-16 SRS sleeve 4
6 GB1235-76 O A& 4.0x3.1 "O" ring 4.0x3.1 8
7 GB70-85 24T M10x30 screw M10x30 4
8 GB848-76 P 10 washer 10 8
9 D1-32-20 Vi 25 end cover 2
10 GB1235-76 O A8 60%3.1 "O" ring 60x3.1 2
11 D1-32-01 5K valve block 1
12 YI-32F 74 safety valve 1
13 JB/ZQ4447-86 | HRZE 71/2" thread plug Z1/2" 1
14 D1-32-02Q (O 1Y) slide valve(O type) 2
15 D1-32-08 5L B e retainer 4
16 D1-32-06 HAEE 2 5%26%56 spring 2.5x26x56 2
17 D1-32-05 A Tx50%x48 spring 7x50x48 2
18 D1-32-11 Bl b RET M10%25 lock screw M10x25 2
19 D1-32-07 Vit 25 end cover 2
20 GB70-85 24T M10x90 screw M10x90 4
21 YJ-25F 1o 2 1] overload valve 1
22 D1-32-14 = cover 1

106




508 & XUKER (J6F) (SL50W-2)
F1G.508 TANDEM PUMP (PILOT) (SL50W-2)

24

16 1718 19

14 15

13
3

107



MR (S5) (SL50W-2)
TANDEM PUMP (PILOT) (SL50W-2)

Fr5 7 5 # i K=
Index No. Part No. Description Qty
508-1 LR elastic snap ring 1
2 MiE=) oil seal 2
3 A1 5 front cover 1
4 CaED) seal ring 2
5 A1 5 front cover 1
6 MK bearing 4
7 HE sleeve 4
8 GEIRLE seal 2
9 AR side plate 2
10 PACTIRSE | driven gear shaft 1
11 H [E] 44 middle part 1
12 SEhi ) rectangular seal ring 2
13 HAK pump block 1
14 LTIV bearing 4
15 e sleeve 4
16 A seal 2
17 AR side plate 2
18 LR elastic snap ring 1
19 MEEES 2 driven gear 2 1
20 )=k rear cover 1
21 SR 14 lock washer 14 4
22 124 M14 bolt M 14 4
23 Vi Vi 1 relief valve 1
24 EHEE 2 drive gear 2 1
25 E A drive gear shaft 1
26 P flat key 1
27 PR 16 lock washer 16 4
28 WS R SKIZET M16 - screw M16 4
29 LR elastic snap ring 1

108




£ 509 TAF AN LA
FIG.509 WORKING VALVE CONTROL MECHANISM

32

31

2526 27 28 29 30
7
g

109



TAF IR

WORKING VALVE CONTROL MECHANISM

e = % i e
Index No. Part No. Description Q’ty

509-1 ZL50F 111-06109 | FHE handle knob 2
2 ZLS50F 111-06102 | #:A4T control lever 2
3 GB5781-86 124 M8x20 bolt M8x20 10
4 ZL50F 11-06101 | #EhFT 32 )i control lever supporting 1

frame
5 GB5781-86 124 M10%20 bolt M10x20 8
6 GB93-87 AL 10 lock washer 10 12
7 ZL50F 11106112 | k44K apron 4
8 ZL50F II1-06119 | #1%& bush 4
9 ZL50F 11106114 | %h shaft 1
10 ZL50F 111-06110 | iERE X clevis 6
11 GB6171-86 2B M10x1 nut M10x1 12
12 ZL50F 11-06103 | #4247 linkage rod 9
13 GB95-85 SR 8 lock washer 8 6
14 GB91-86 TF 144 2x30 split pin 2x30 8
15 ZL50F 111-06111 | #4%h pin 6
16 ZL50F 111-06104 | $38 rocker arm 2
17 ZL50F I1-06105 | $2%8 3¢ J% supporting frame for 1
rocker ram

18 GB5783-86 B2 FE M10x25 bolt M10x25 4
19 ZLS50F 111-06122 | %4+ clip for control cable 1
20 ZL50F I1-06123 | %4 set plate 1
21 GB5781-86 B2k M10x35 bolt M10x35 2
23 ZL50F 111-06124 | & 12x75 pipe clip 12x75 1
24 HERr B D6x1950 control cabled®6x1950 2
25 GB6170-86 IR B M8 nut M8 14
26 GB93-87 JREE R 8 lock washer 8 22
27 ZL50F 111-06115 | 3238 supporting frame 2
28 YHZ-018 [] 5 =75 i joint bearing 4
29 ZL50F 111-06117 | 4% silky bush 2
30 GB5781-86 B2 FE M8x25 bolt M8x25 12
31 ZL50F 11-06119 | fiEBeAT short linkage rod 2
32 ZL50F 111-06118 | iEE X clevis 2

110




111



SIS U S 1R

TRANSMISSION CONTROL SYSTEM

112



55601 5] AR TE RPN
FIG.601 GEARSHIFT CONTROL MECHANISM

4 3

5

113



AR HHLY

GEARSHIFT CONTROL MECHANISM

5 = i kit
Index No. Part No. Description Qty
601-1 7 A 5 I\ gearshift control cable 1
2 ZL50F I11-03101 | %4 set plate 1
3 GB95-85 g 10 washer 10 2
4 GB93-87 AL 10 washer 10 2
5 GB5781-86 IR M10x20 bolt M10x20 1
6 GB5781-86 HEFE M10x40 bolt M10x40 1

114




5 602 MR I
FIG.602 ACCELERATOR MECHANISM

110 9

115



I AL

ACCELERATOR MECHANISM
¥ 5 % i e
Index No. Part No. Description Qty
602-1 ZL50G2-01014 | $8-k37 48 set plate for 1
extinguishing cable
2 GB93-87 HIE 8 washer 8 2
3 GB5781-86 B2k M8x16 bolt 2
4 ZL50G2-01009 | 11 ] 4%k push-pullcable for 1
accelerator pedal
5 ZL50G2-01011 | &k &%l extinguishing cable 1
6 XZ(QZ)1129001 | [ 1#E/E & accelerator pedal 1
7 GB5781-86 B2 M6x16 bolt M6x16 5
8 GB93-87 HIE 6 washer 6 5
9 GB6170-86 2 £F M6 nut M6 2
10 ZL50G2-01010 | BEEEY clevis 2
11 GB882-86 B4l 6x20 pin 6x20 2
12 GB95-85 6 washer 6 2
13 GB91-86 FF 44 2x20 split pin 2x20 2
14 Z150G3-01013 V]S 2e set plate for accelerator 1
15 GB6170-86 2 EE MS nut M5 1
16 GB93-87 HJE 5 washer 5 1
17 ZL50G3-01015 | &4k connecting rod 1
18 GB5781-86 EFE M5x10 bolt M5x10 1
19 ZL50G3-01014 | $8k 748 set plate for 1

extinguishing cable

116




=) I VI R R &



ENGINE RELEATED PARTS

701 & 7K FH MK
FIG.701 ENGINE RADIATOR ASSEMBLY

118



£l T

a"A"a"4Y4"A" Y,
¥ ¥, VePaTa V4 avAV2 A"
BOCOOOCONY

BT 74%4%4 %744 A e’
,,o», .4%...‘»34.«.4.,» pVas%"%"'

119



TKF R

ENGINE RADIATOR ASSEMBLY

Fr5 7 5 % PR K=
Index No. Part No. Description Qty
701-1 GB5782-86 EAE M14x55 bolt M14x55 4
2 ZL50G2-01002 | /KFH#E damping spacer 2
3 GB95-85 HIE 14 washer 14 4
4 GB889-86 EEE M14 nut M14 4
5 ZL50 111-1300000 | 7K jth 45 & B A3 oil & water radiator 1
6 XU 22K i (55-60) double steel wire hose 4
clamp
7 7Z1.50G2-01003 KANHLBEKE D55%45  engine inlet pipe 1
8 7Z150G2-01015 KANHLBEKE D55%45  engine inlet pipe 1

120




(il

AH

121



FUEL TANK

55 801 4] SRH AR IS
FIG.801 FUEL TANK ASSEMBLY

122



D

N~
o
ety ©
-
w
-

\,
Sy

N i
> ...//////fw\./w N/

123



ST AR B

FUEL TANK ASSEMBLY
e as 5 % i s
Index No. Part No. Description Qty

801-1 GB5781-86 B2FE M8x20 bolt M8x20 10
2 GB93-87 HJE 8 washer 8 10
3 11A 180pum T0H I TE A5 oil filler screen 1
4 ZL50G2-01201 | SEhfffA fuel tank 1
5 GB5783-86 I M20%40 bolt M20x40 4
6 GB93-87 g 20 washer 20 4
7 GB95-85 g 20 washer 20 4
8 JB982-77 M 14 washer 14 4
9 ZL50G2-01007 | &hziZie joint bolt 2
10 Wu25x100-J IR T oil filler 1
11 GB1235-76 O THE 65%3.1 "O" ring 65x%3.1 1
13 ZL50G2-0620B | ik flange assembly seal 1

gasket

15 GB1235-76 O 74P 90x3.1 1
16 ZL50G2-01205 | 4 Fr observational lens 2
17 Z150G2-01206 | Jhbrz oil mark cover 2
18 GB68-85 BEET M6x20 bolt 6x20 24

124




£ 802 HLIH R A
FIG.802 ENGINE OIL TANK ASSEMBLY

125



DIRTEEY =R

ENGINE OIL TANK ASSEMBLY
e as 5 % i s
Index No. Part No. Description Qty

802-2 ZL50G2-06204B | JE¥E M52 flange assembly 1
4 GB5783-86 B2 4 M20x40 bolt M20x40 4
5 GB95-85 P 20 washer 20 4
6 GB93-87 P 20 washer 20 4
7 GB5783-86 4 M8x20 bolt M8x20 18
8 GB93-87 P 8 washer 8 18
9 Z1.50G2-06021 W e Sk o il suction connector asy 1
10 GB1235-76 O THE 65%3.1 "O" ring 65x%3.1 2
11 Z1L50G2-06022A | [a]3H42 3k A B oil return asy 1
12 QL-32 IR UETE 2% oil filler screen 1
13 GB5781-86 W24 M6x35 bolt M6x35 4
16 YWZ-127 AR oil mark 1
17 ZL50G2-06209 | [FlyHjEIE A return oil screen 1
18 ZL50G2-06202-2 | 5% spring 2
19 ZL50G2-06202-1 | JEM T35 1 screen cover 1 1
20 ZL50G2-06211-1 | JEM T35 2 screen cover 2 1
21 ZL50G2-06207 | WeilyEiE we suction oil screen 1
22 Z1L50G2-06201 | HLiHAA /A engine oil tank 1
23 GB93-87 P 6 washer 6 4
24 GB1235-76 O 7 140%3.1 "O" ring 140%3.1 2
25 GB68-85 B2ET M6x20 bolt M6x20 12
11 ZL50F T1-06009A [#]7H1 42 3k A i oil return asy 1

126




I % % BE kK & R




WORKING DEVICE & FRAME

901 TAERE Sk
FIG.901 WORKER DEVICE & ASSEMBLY

128



27

N/

129



TARRE K

WORKER DEVICE & ASSEMBLY

e = % i s
Index No. Part No. Description Qty
901-1 ZL50G2-11100-1 | Hja) =} mid-bucket teeth 5
ZL50G2-11100-2 | ff3) 4 corner bucket teeth 2
2 GB68-88 77 Sk M2 A M20x75 bolt M20x75 16
3 GB170-86 R B M20 nut M20 16
4 ZL50G2-11000-2 | B2k Pl dustring 8
5 ZL50G2-11000-1 | %38 F adjusting spacer 128
6 Z150G2-11000-5 | %5731 5 2 bush, bucket linkage rod pin| 2
7 ZL50G2-11300 | ##/E rocker arm 1
8 Z150G2-11000-7 | 28 E454t& buch, rocker arm main 1
pin
9 H64-692-67 wiEE PD120x150x14 oil seal PD120x150x14 2
10 ZL50G2-11000-6 | A% H adjusting spacer 141
11 GB93-87 P 20 washen 20 7
12 GB5783-86 HEFE M20%30 bolt M20x30 7
13 GB1152-79 AR M10x1 oil cup M10x1 8
14 ZL50G2-11700 | &gk shaft asy 2
15 ZL50G2-11400 | zh'E lifl arm 1
16 GB95-85 P 24 washer 24 1
17 GB5783-86 HEFE M24x40 boll M24x40 1
18 ZL50G2-11800 | & pk shaft asy 1
19 ZL50G2-11000-9 | Z$FH6L X 3k lift cylinder head 2
20 ZL50G2-11900 | &gk shaft asy 2
21 HG4-692-67 MiEE PD70%x90%12 oil seal PD70%x90x12 4
22 ZL50G2-11000-8 | &/ rhéid & buch, lift arm middle pin 2
23 ZL50G2-11200 | AT linkage rode 1
24 ZL50G2-11600 | &gk shaft asy 1
25 Z1L50G2-11000-3 | 572} zhE 1 & bush, Buchet & lift arm pin | 2
26 ZL50G2-11500 | gk shaft asy 2
27 ZL50G2-11100 | %%} bucket 1

130




32

29-28

902 AT 222 5 A
FIG.902 FRONT FRAME ASSEMBLY

131



IS5

FRONT FRAME ASSEMBLY
P 75 # PR s
Index No. Part No. Description Q’ty
902-1 GB5783-86 EFE M12x35 bolt M12x35 8
2 01643-31232 HJE 12 washer 12 31
3 Z1.50G2-09005 R TG bearing cover 1
4 SIM03-1 K72k el 80 dust ring 80 1
5 GB304.5-81 K it & GET0ES joint bearing GE70ES 2
6 01016-51230 2 FE M12x30 bolt M12x30 16
7 Z1.50G2-09009 NEFR A T bearing cover, lower joint 2
8 SIMO03-1 kiR PE 70 dust ring 70 2
9 ZL50G2-09003 | B4 M10x1 joint bolt M10x1 6
10 JB982-77 HEH10 washer 10 12
11 GB5783-86 B2 FE M12x35 bolt M12x35 5
12 GB95-85 12 washer 12 3
13 ZL50G2-09700 | Hi#% Al g lubricating tube, F/steering 2
14 Z1.50G2-09600 | & [ L A 4l K F/pin asy, steering cylinder 2
15 GB5783-86 B2 FE M10x25 bolt M10x25 6
16 GB93-87 P 10 washer 10 6
17 ZL50G2-09500 | ZETFEL 5B s ak R/pin asy, lifting cylinder 2
18 GB1152-79 AR M10x1 oil cup M10x1 9
19 GB5782-86 HEFE M30%280 bolt M30x280 8
20 GB889-86 R B M30 nut M30 8
21 ZL50G2-13100 | HIF4YEH ALK from mud guard asy 2
22 GB5781-86 B2 FE M10x25 bolt M10x25 6
23 GB95-86 10 washer 10 6
24 Z1.50G2-09001 INFERR cover plate 1
25 01010-50820 2 FE M8*20 bolt M8x20 6
26 01643-30823 [l 8 washer 8 6
27 ZL50G2-15008 | AT 2R lamp frame asy 2
28 01643-32060 [ 20 washer 20 5
29 01016-52040 2 FE M20%40 bolt M20x40 5
30 Z1L50G2-09400 | Zh/E Je 4 il s ik R/pin asy, lift arm 2
31 ZL50G2-09300 | ¥ e R/pin asy, tilting cylinder 1
32 ZL50F 111-09100 | Ri422 front frame 1
33 ZL50G2-09002 | A support spacer 2

132




55903 J& A IR R
FIG.903 REAR FRAME ASSEMBLY

= 90, 29 21

26
27

28

19

ol |

'\cosg

L

17
15
16
15
14

133



IEEESYEY

WREAR FRAME ASSEMBLY
s = 4 i B
Index No. Part No. Description Qty

134




903-1 GB5783-86 2R M20x40 bolt M20x40 4
2 GB95-85 #HPE 20 washer 20 4
3 ZL50G2-10300 | Fifr guard hood 1
4 ZL50G2-10007 TRE support sleave 2
5 Z1.50G2-10500 T 1) (T Jy pin, steering cylinder 2
6 01643-31232 P 12 washer 12 10
7 01016-51225 B2FE M12x25 bolt M12x25 2
8 Z1.50G2-09900 NS R lower joint pin asy 1
9 GB1152-79 AR M10x1 oil indicator M10x1 9
10 ZL50G2-09006 | f5#& split sleeve 1
11 GB91-86 8 6.3%63 pin 6.3x63 1
12 Z1.50G2-09008 TT 2 RE M48x%3 crown nut M48x3 1
13 GB93-87 #hpE 48 washer 48 1
14 ZL50G2-09004 | FAxdEih upper joint pin asy 1
15 JB982-77 HAEHNE 10 washer 10 2
16 ZL50G2-09800 | FEIHE EUR lube tube asy 1
17 ZL5DG2-09003 | B M10x1 joint bolt M10x1 1
18 Z1.5DG2-09011 EELI snap board 1
19 ZL50G2-10009 | M7 tube 1
20 ZL50G2-10600 | Bl 4284 oscillating frame pin 1
21 ZL5DG2-10008 | jHI%E tube 1
22 ZL50G2-10006 2B spacer 6
23 GB889-86 12RE M16 nut M16 8
24 ZL50F3-10100 ZEZRAK(2L50F-10) rear frame body 1
25 Z1.50G2-01005 RENPLET L H(ZLS0G-1I)  front support, engine 2

ZL50G2-01004 | K BHHLETSZ BE(ZLSOF-III)  front support, engine
26 GB5782-86 B2 4 M16x90 bolt M16x90 8
27 Z1.50G2-01008 RENHLJGE L HA(ZLS0G-II)  rear support, engine 8
27 ZL5DG2-01017 | K#h#HlJG S (ZLSOF-III)  rear support, engine 2
28 ZL5DG2-01004 | K ENHLIHIE A shock absorpted space, 4
engine
29 ZL5DG2-10700 | B ZE 224k aseillating frame pin 1
30 01016-52040 W24 M20%40 bolt M20x40 4
31 01643-32060 $PE 20 washer 20 4
%5904 K FRBH LA

F1G.904 OSCILLATING FRAME ASSEMBLY

135



136



FE BN ZE Bk

OSCILLATING FRAME ASSEMBLY

75 75 # PR s
Index No. Part No. Description Qty
904-1 GB889-86 ERE M30 nut M30 16
2 GB5785-86 2 M30x2x290 bolt M30x2x290 16
3 ZL50G2-10005 | & bush 2
4 ZL50G2-10400 | &I 428 oscillating 1

137




FiC B 2 B

905 K&

FI1G.905

COUNTER WEIGHT ASSEMBLY

i
L

138



Pic B2 L A B
COUNTER WEIGHT ASSEMBLY

e = % i e
Index No. Part No. Description Q’ty
905-1 ZL50G2-10001B-1 | o #E 4k counter weight 1
2 EEX ISy 5] lock staple 1
3 FERR chain belt 1
4 ZL50G2-10203 | #2#& bolt 2
5 GB95-85 10 washer 10 6
6 GB93-87 10 washer 10 2
7 ZL50G2-10204 | K =k cover asy 1
8 ZL50G2-10208 | fH%h pin 8
9 GB91-86 54 3x30 pin 3x30 8
10 ZL50G2-10205 | #E:#R chain belt 4
11 ZL50G2-10207 | [ 5% set seat 4
12 01010-50820 2 M8x20 bolt M8x20 8
13 01643-30823 [l 8 washer 8 8
14 GB6170-86 R B M8 nut M8 8
15 ZL50G2-10206 | fHIPE pedal 2
16 ZL50G2-10002 | f4%h pin 1
17 GB6170-86 IR B M30 nut M30 4
18 GB93-87 P 30 washer 30 4
19 GB5782-86 B2k M30x330 bolt M30x330 4
20 ZL50G2-10010 | #ApE washer 4

139




S Hi A

o=

\



CAB AND FLOOR

141



1001 PS5
FIG.1001 CAB ASSEMBLY

142






I S

CAB ASSEMBLY
Fr5 7 5 PR K=
Index No. Part No. Description Qty
1001-1 GB93-87 HIE 10 washer 10 4
2 GB5783-86 B2 4 M10%20 bolt M10x20 4
3 31 288 2H A4 reverse mirror module 2
4 ZL50G2-14000 | Z54=s cab 1
5 ZL50G2-13204 | $4#K apron 1
6 GB95-85 P 6 washer 6 8
7 GB93-87 P 6 washer 6 8
8 GB67-85 B2ET M6x12 bolt M6x12 8
9 ZL50G2-13207 | #4#K apron 2
10 GB95-85 #PE 8 washer 8 4
11 GB93-87 HPE 8 washer 8 4
12 GB5781-86 IEFE M8x10 bolt M8x10 4

144




1002 & HubR Bl (Fe S
FIG.1002 FLOOR ASSEMBLY (PILOT) (SL50W-2)

145



AR K (Fe)

FLOOR ASSEMBLY (PILOT) (SL50W-2)
e = % i s
Index No. Part No. Description Qty
1002-2 GB5783-86 W2 FE M10x20 bolt M10x20 4
3 GB93-87 AL 10 washer 10 4
4 ZL50F 111-13003 | Hiitk floor 1
(ZL50F-III)
5 Z1.50G3-13201 & e console 1
(ZL50F-III)
ZL50G2-13207 | $#44K apron 2
GB95-85 S pE 8 washer 8 4
GB5781-86 IRAE M8x10 bolt M8x10 4
10 GB889-86 R £ M20 nut M20 4
11 ZL50G2-13002 | # iRk rubber spacer 8
12 ZL50G2-13001 | & spacer 4
13 GB5782-86 B2k M20x100 bolt M20x100 4
14 ZL50G2-13204 | $4#K apron 1
15 GB67-85 LT M6x12 bolt M6x12 8
16 GB95-85 I 6 washer 6 8
17 GB93-87 PR 6 spring washer 6 14
18 GB5783-86 HEFE M8x20 bolt M8x20 6
19 GB93-87 g 8 washer 8 6
20 ZL50G2-13203 | S 4 PPC valve frame 1
21 ZL50G2-06008 | 7% cover 1
22 ZL50G2-06006 =R cover plate 1
23 GB5781-86 EFE M6x12 bolt M6x12 6

146




1003 Hi AR =LA
FIG.1003 FLOOR ASSEMBLY

147



AR i K

FLOOR ASSEMBLY
¥ = i e
Index No. Part No. Description Q’ty
1003-1 GB5781-86 2 FE M8x16 bolt M8x16 4
2 GB93-87 SR H P 8 washer 8 4
3 DG956W-13003 | Hiitk floor 1
4 DG956W-13201 | & & console 1
5 DG956-13205 = cover 1
6 ZL50G2-13207 | $4#K apron 2
7 GB95-87 SR 8 washer 8 4
8 GB5781-86 124 M8x10 bolt M8x10 4
9 GB889-86 R £ M20 nut 20 4
10 ZL50G2-13002 | #EHeEk rubber spacer 8
11 Z1.50G2-13001 #H spacer 4
12 GB5782-86 B2k M20x100 bolt M20x100 4
13 ZL50G2-13204 | $4#K apron 1
14 GB5787-86 24T M8x16 bolt M8x16 22
15 GB95-85 I 6 washer 6 8
16 GB93-87 PR 6 spring washer 6

148




£ 1004 & o] St RS A ol
FIG.1004 SIDE FLOOR ASSEMBLY

N N

149



AR 2 B

SIDE FLOOR ASSEMBLY
e = % i e
Index No. Part No. Description Qty
1004-1 ZL50G2-13502 | J#kF rear handrail 1
2 GB96-85 16 washer 16 7
3 GB93-87 ] 16 washer 16 7
4 GB6170-86 IR EEM16 nut M16 7
5 GB5783-86 124 M12x40 bolt M12x40 4
6 GB96-85 T 12 washer 12 8
7 GB93-87 T 12 washer 12 6
8 GB6170-86 BREEM 12 nut M12 4
9 ZL50G2-13527 | 37 support seat 1
10 GB5783-86 B2 FE M12x25 bolt M12x25 2
11 ZL50G2-13510 | #&#R step 1
12 ZL50G2-13511 JE R clamping plate 2
13 ZL50G2-13509 | Hiifs chain belt 4
14 GB5783-86 2 FE M8x35 bolt M8x35 8
15 Z1L50G2-13508 JE R clamping plate 2
16 GB93-87 g 8 washer 8 8
17 GB6170-86 IR B M8 nut M8 8
18 ZL50G2-06210 | $4#K apron 1
19 GB5783-86 B2 FE M10x25 bolt M10x25 2
20 GB93-87 P 10 washer 10 2
21 GB96-85 #pE 10 washer 10 2
22 ZL50G2-13516 | fildtbi Side floor 1
23 Z1.50G2-13501 AT front handrail 1
24 ZL50G2-13519 | % cover 1
25 ZL50G2-13520 | #RF spanner 1

150




K

) Hl

T

5.



ENGINEHOOD

#1101 Hij 28
FIG.1101 FRONT HOOD

152



il
S

AN

)
. —
Y\ A\t = &hu

—

Lo

153



Bl

FRONT HOOD
e = i e
Index No. Part No. Description Qty
1101-1 ZL50G2-13401-11| 75K cover plate 1
2 GB5782-86 2 M10x30 bolt M10x30 9
3 GB93-87 10 washer 10 9
4 GB6170-86 IR EEM10 nut M10 9
5 ZL50G2-13401 | AjE front hood 1
6 GB5781-86 2R M12x25 bolt M12x25 4
7 GB93-87 T 12 washer 12 4
8 GB95-85 T 12 washer 12 4
9 GB93-87 ] 16 washer 16 4
10 GB95-85 P 16 washer 16 4
11 GB5783-86 2 M16%35 bolt M16x35 4

154




FI2KE 5 =
FIG.1102 REAR HOOD




I
REAR HOOD

Frs 5 £ g e
Index No. Part No. Description Q’ty

1102-1 7Z150G2-13405 | J5 & rear hood 1

156




1103 RENHLEE AR
FIG.1103 ENGINE HOOD ASSEMBLY

©

f—

Vo]

MW NN
\\\\\\\\

| TN \
i, 4\

25 24




RN AR

ENGINE HOOD ASSEMBLY
e = % i e
Index No. Part No. Description Qty
1103-1 ZL50G2-13408 | & H4 sealing strip 1
2 ZL50G2-13403 | 1] side cover
3 ZL50G2-13403-5 | NBS504 AU H1, & 4 side lock
4 ZL50G2-13403-4-1 i round steel
5 GB6170-86 IERE M6 nut M6
6 ZL50G2-13403-4-3 | 4% sleave
7 71.50G2-13403-4-2 i round steel
8 GB91-86 AMCTEY @2 split pin®2
9 ZL50G2-13407-3 | kX board
10 Z1.5aG2-13407-1 | kX board
11 ZL50G2-13414 | W8F% bolt
12 GB95-85 g 8 washer 8
13 GB6170-86 I RE M8 nut M8
14 GB93-87 g 8 washer 8
15 ZL50G2-13402-11| $4#K apron
16 GB5783-86 2 M12x25 bolt M12x25
17 ZL50G2-13410 | Rk pneumatic spring
18 ZL50G2-13406 | &ift hinge
19 GB95-85 T 12 washer 12
20 GB93-87 T 12 washer 12
21 GB5783-86 2 M12x30 bolt M12x30
22 ZL50G2-13402-12 | #4#% apron
23 GB5783-86 2 M10x30 bolt M10x30
24 GB93-87 10 washer 10
25 GB6170-86 IR EEM10 nut M10 8
26 GB96-85 P 16 washer 16 6
27 GB93-87 P 16 washer 16 6
28 GB5783-86 2 M16%35 bolt M16x35 6
29 GB6170-86 IR EE M12 nut M12 4
30 ZL50G2-13404 | $:F hand rail 2
31 ZL50G2-13402 | HhE mid-hood 1

158




B g L H &K



CONTROL PANNEL AND ELECTRIC

INSTRUMENT
#1201 T RS

FIG.1201 AIR CONDITIONER SYSTEM

160



161



AIR CONDITIONER SYSTEM
e as 5 % i e
Index No. Part No. Description Q’ty
1201-1 R evaporator 1
2 ZYI1A22 JEE Ry seat 1
3 DG956-17006 BRBBIEANIIRE  tube between evaporator 1
&compressor
A bas condenser 1
DG956-17009 JE4ENL B A GRS IRE tube between compressor 1
& condenser
6 ZD200x8 L clip 4
7 DG956-17005 i compressor frame 1
8 EZENL compressor 1
9 E R set plate 1
10 R BT adjusting rod 1
11 17-530 =S belt 1
12 DG956-17004 NN/ SN transition tie-in 1
13 DG956-17002 HKE exit pipe 1
14 DG956-17003 P&k tie-in 1
15 K] valve 1
16 HEKE inlet pipe 1
17 DG956-17011 R4 hoop 6
18 Kk tie-in 1
19 JBKIF R switch 1
20 R T receiver 1
21 DG956-17008 B s BTG %S tube between condenser | 1
Jiinki=y & receiver
22 DG956-17007 TrAER AR 228 K4s  tube between receiver& 1

R

evaporator

162




HARS

1202

FIG.1202 ELECTRIC SYSTEM

163



ELECTRIC SYSTEM

H ARG

e as 5 # PR s
Index No. Part No. Description Qty
1202-1 N200S B LIS AR accumulator asy 2
2 32B0055 =EJET rear combined lamp 2
3 175x110 LBIAEPNA) rear lamp 2
4 ZL50G2-15012 | #84k4k wire tapping steel 1
5 37D52-16010 IR SN SIS OR S electromagnetic power 1
switch
6 GB5781-86 B24E M10x25 bolt M10x25 12
7 GB93-87 gl 10 washer 10 16
8 GB95-86 gl 10 washer 10 14
9 GB6170-86 5 EE MO nut M10 10
10 ZL50G2-15016 | 4% 2 insulative sleeve 2
11 ZL50G2-15011 | ek battery wire 1
12 ZL50G2-15010 | HEJHIEREL battery wire 1
13 IR AL S sensor for coolant 1
temperature
14 R HNLEL % generator asy 1
15 FCBEHL B AR, stator asy 1
16 AR T R AL A sensor for oil level of 1
transmission
17 Z1.50G2-15004 =N rear wire batch 1
18 HG H A HTRAT HG front combined lamp 2
19 Z1.50G2-15006 ArZk front wire batch 1
20 DL52B X G FL A horn 1
21 7ZD2530 24V 7K 2% scraper 1
22 HG R4 TAEAT HG CAT working lamp 2
23 Z-216 KA TIT S 24V ceiling lamp 1
24 10" 24V XU fan 1
25 BRI ERE dashboard 1
26 JN3A 24V JA Bk FEL A start relay 1

164




	TRANSMISSION HYDRAULIC SYSTEM
	STEERING SYSTEN
	TRANSMISSION CONTROL SYSTEM
	ENGINE RELEATED PARTS

	FUEL TANK
	CAB  AND  FLOOR

	ENGINEHOOD

